CAMPBELL
HAUSFELD

BUILT TO LAST

Horizontal Pressure Washers

| EXTREME DUTY | Hidrolavadoras Horizontales

Pulvérisateurs de Lavage Horizontals

Replacement Parts List

PW2220, PW3021, PW3221, PW3520, PW3521

For Replacement Parts,
Call 1-800-330-0712

Please provide following

information:

- Model number

- Serial number (if any)

- Part description and number
as shown in parts list

Address parts correspondence to:
The Campbell Group
Attn: Parts Department
100 Production Drive
Harrison, OH 45030

Ref. Part No. for Models:

No. Description PW2220 PW3021 PW3221 PW3520 PW3521 Qty.
1 Base plate PMO038200AV PMO038200AV PMO038200AV PMO038200AV PMO038200AV 1

2 Pneumatic wheel PMO041000AV PMO041000AV PMO041000AV PMO041000AV PMO041000AV 2

3 Pushnut AL066300AV AL066300AV AL066300AV AL066300AV AL066300AV 2

4 5/16"-18 Nut PMO031100AV PMO031100AV PMO031100AV PMO031100AV PMO031100AV 8

5 5/16"-18 Rounded square neck bolt MJ101206AV MJ101206AV MJ101206AV MJ101206AV MJ101206AV 8

6 Handle PMO038400AV PMO038400AV PMO038400AV PMO038400AV PMO038400AV 1

7 Rubber bumper AL062300AV AL062300AV AL062300AV AL062300AV AL062300AV 2

8 1/4"-20 x 3/4" Self-tapping screw MJ102100AV MJ102100AV MJ102100AV MJ102100AV MJ102100AV 3

9 Axle rod PMO038600AV PMO038600AV PMO038600AV PM038600AV PMO038600AV 1
10 Frame PMO038500AV PMO038500AV PMO038500AV PMO038500AV PMO038500AV 1
11 Gun PMO005133AV PMO005133AV PMO005130AV PMO005130AV PMO005130AV 1
12 Lance PMO005116AV PMO035120AV PMO035120AV PMO035120AV PMO035120AV 1
13 Hose PMO005001AV PMO05003AV PMO05003AV PMO05003AV PMO005003AV 1
14 Pump (not shown) PMO004610AV PMO004680AV PMO004681AV PMO004722AV PMO004682AV 1
15 Lance support hook PMO070600AV PMO070600AV PMO070600AV PMO070600AV PMO070600AV 1
16 1/4" Lockwasher MJ105700AV MJ105700AV MJ105700AV MJ105700AV MJ105700AV 1
17 Engine (not shown) PMO004100AV PMO004288AV PM004200AV PMO041904AV PMO004260AV 1

IN453301AV  1/99



